POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

II\E/I_SSOeAi';e:_\F/{;a_:\é_eTTnm w/Two Handles -ME25 5378500
1 Big rosette 1 15122800
2 Handle body RH1 1 |5353960
3 Handle Body RH 1 |5353920
4 Movable sleeve set 1 (5121300
5 Rosette frame 1 5119630
6 Temperature limit ring 1 15119660
7 Extension L52,5 1 5119650
8 Lever arm 1 5122460
9 Screw M4x60 DIN7991 3 9903344
10 |Pin 1 2396590
11 |Screw M4x50 ISO 7046 1 9903377
12 |Plug no.3 2 15108300
13 |Slide Washer 2 2806640
14 |Screw M3x8 ISO4762 4 19903036
15 |Handle ring 2 15060990
16 |Collar gasket 2 5121495
17 |Frame gasket 2 |5119645
18 |OR 3x1 2 19917040
19  |Screw M4x6 1SO4027 2 19903212
20 |Spring 1 |2403975
21  |Screw M3x8 1SO-4026 1 19902017
22  |Screw M4x5 1SO-4029 2 19903273




